



TEST REPORT



APPLICANT: HYUNDAI L&C REPORT NO. : D270-19-01763

SAMPLE RECEIVED DATE: 2019-12-16TEST STARTED DATE: 2019-12-16REPORT ISSUED DATE: 2020-01-20

PAGE : 1 OF 2

DESCRIPTION: ONE(1) PIECE OF SUBMITTED CUTTING SAID TO BE FILM.

ITEM: BODAQ INTERIOR FILM

TEST CONDUCTED: AS REQUESTED BY THE APPLICANT, FOR DETAILS PLEASE SEE ATTACHED PAGES.

PREPARED AND CHECKED BY FOR FITI

Gangheon Jeung

GANG WEON, JEUNG QUALITY MANAGER AUTHORIZED BY FOR FITI

Jun Je 400

JE-GOO JUN PRESIDENT

* Report Verification No.: 8WA3-Q24K-NAFG *

(You can see the authenticity of your test report through the above "Report Verification No." at FITI homepage.)



Tel: 042-623-5156 Fax: 042-621-5143

REPORT NO.: D270-19-01763

PAGE : 2 OF 2

01. RESISTANCE TO HEAT (CLIENT'S REQUEST METHOD): mm

	#1
LENGTH	0.47
WIDTH	0.41

** End of The Report **

